

Test Verification of Conformity

Verification Number: 160920012-GZU-VOC001

On the basis of the tests undertaken, the sample<s> of the below product have been found to comply with the requirements of the referenced specification<s>/standard<s> at the time the tests were carried out. This verification is part of the full test report<s> and should be read in conjunction with it <them>. This verification replaces previous verification number 160920012GZU-001 VOC dated: 01-03-2017.

Applicant Name & Address:	HEBEI JIANHUA LOCK INDUSTRY CO., LTD. Road 3, Development Area, Botou City, Hebei Province, China								
Product Description:	Stainless steel lever handle								
Ratings & Principle Characteristics:	<table border="1"><tr><td>4</td><td>7</td><td>—</td><td>B1</td><td>1</td><td>5</td><td>0</td><td>B</td></tr></table> Fire resistant time: 240 Minutes for steel door	4	7	—	B1	1	5	0	B
4	7	—	B1	1	5	0	B		
Models/Type References:	SS4003								
Brand Names:	/								
Specification<s>/Standards:	EN 1906:2012 Building hardware –Lever handles and knob furniture – Requirements and test methods								
Verification Issuing Office Name & Address:	Intertek Testing Services Shenzhen Ltd. Guangzhou Branch Room 4103 & 4203, No. 63, Punan Road, Huangpu District, Guangzhou, China								
Date of Tests:	Mechanical test date: 2016-09-20~2016-11-10 Fire test date: 2017-02-16								
Test Report Number(s):	160920012GZU-001, 160922003SHF-BP-2								



Signature

Name: Jordan Lin
Position: Project Engineer
Date: 28 June 2020